



NEONATAL MEDICATION GUIDELINE					
Lidocaine (Lignocaine)					
Scope (Staff):	Nursing, Medical and Pharmacy Staff				
Scope (Area):	KEMH NICU, PCH NICU, NETS WA				
This document should be read in conjunction with the Disclaimer.					

Quick Links	Q	uic	ck	Lin	ks
-------------	---	-----	----	-----	----

Dose Preparation & Side Effects & Monitoring

Administration Interactions

Restrictions

Formulary: Highly Restricted

Requires Neonatologist or Neurologist approval before commencing

HIGH RISK Medication 1

Incorrect dosing with respect to rate and weight may result in severe cardiovascular complications

Description

Anticonvulsant, antiarrhythmic, local anaesthetic

Presentation

Ampoule: 50mg/5mL (1%)

Storage

Store at room temperature, below 25°C

Dose

Lidocaine blocks both initiation and conduction of nerve impulses by decreasing ionic flux through the neuronal membrane by blocking sodium channels.

Intractable Seizures

Total infusion time will include the loading and maintenance dose

Loading dose: 2mg/kg over 10 minutes followed by continuous infusion

Maintenance dose: Based on Hypothermic Term Neonate OR Normothermic Neonate

Hypothermic Term Neonate: Maintenance

Weight: 2kg to < 2.5kg

6 mg/kg/hour for 3.5 hours then,

3 mg/kg/hour for 12 hours then,

1.5 mg/kg/hour for 12 hours then cease

Weight: ≥ 2.5kg

7 mg/kg/hour for 3.5 hours then,

3.5 mg/kg/hour for 12 hours then,

1.75 mg/kg/hour for 12 hours then cease

Normothermic Neonate: Maintenance

Weight: 0.8kg to 2.5kg

5 mg/kg/hour for 4 hours then,

2.5 mg/kg/hour for 6 hours then,

1.25 mg/kg/hr for 12 hours then cease

Weight: >1.5kg to <2kg

6 mg/kg/hour for 4 hours then,

3 mg/kg/hour for 6 hours then,

1.5 mg/kg/hour for 12 hours then cease

Weight: 2kg to <2.5kg

6 mg/kg/hour for 4 hours then,

3 mg/kg/hour for 12 hours then,

1.5 mg/kg/hour for 12 hours then cease

Weight: ≥2.5kg

6 mg/kg/hour for 4 hours then,

3.5 mg/kg/hour for 12 hours then,

1.75 mg/kg/hour for 12 hours then cease

Arrhythmias

Refer to Arrhythmia Guideline

Loading dose:

1 mg/kg over 10 minutes; may repeat dose if delay between initial bolus and start of infusion is > 15 minutes

Maintenance dose:

1.2 - 3 mg/kg/hour

Intercostal Catheter Insertion

Subcutaneous infiltration: Maximum dose is 3mg/kg or 0.3ml/kg

Dose Adjustment

Dosage adjustment may be required in renal or hepatic dysfunction (90% hepatic metabolism)

Maintenance dose should not exceed 20 microg/kg/minute in patients with shock, congestive heart failure, liver failure or decreased liver blood flow

Preparation

IV

Available from CIVAS (KEMH & PCH)

Dilution: Withdraw 87.5 mg/kg (8.75 mL/kg) of babies weight and dilute to 50mL with a compatible fluid

This will give the following infusion rate:

Concentration at 1 mL/hour = 1.75 mg/kg/hour

Administration

IV infusion

Administer via syringe pump

<u>Subcutaneous infiltration</u>

Use a 25G needle. Onset of action for local anaesthesia is 3-5 minutes for full effect.

Compatible Fluids

Glucose 5%, Glucose 10%, Sodium Chloride 0.9%

Y-Site Compatibility

Refer to KEMH Neonatal Medication Guideline: Y-Site IV Compatibility in Neonates

Side Effects

Common: bradycardia (consider ceasing if worsens), hypotension

Serious: seizures, loss of consciousness, respiratory depression, heart block, cardiovascular

collapse

Interactions

Aciclovir, phenobarbitone, phenytoin

Monitoring

Monitor for clinical response and consider monitoring plasma concentration (aiming < 9 microg/mL) if lidocaine accumulation is suspected (e.g. hepatic and renal dysfunction) or failure to control seizure

Continuous monitoring of heart rate, blood pressure and ECG

Monitor LFTs, urea, electrolytes and creatinine

Comments

Congenital heart disease and electrolyte disturbance increases risk of cardiotoxicity

Avoid administering with or subsequent to phenytoin as may have of cardiac complications

Bradycardia is common, consider stopping when bradycardia worsens

Lidocaine is compatible with heparin

Related Policies, Procedures & Guidelines

CAHS Clinical Practice Guidelines:

Arrhythmias

<u>Arrhythmias and Cardiac Arrest on NICU: Treatment Algorithms</u>

Medication Administration: Intramuscular, Subcutaneous, Intravascular

Neonatal Seizures

Intercostal Catheter (ICC) Insertion and Management

WNHS Pharmaceutical and Medicines Management Guidelines:

Medication Administration

References

Ainsworth SB. Neonatal formulary 7: drug use in pregnancy and the first year of life. Seventh ed. Chichester (West Sussex): John Wiley & Sons Inc.; 2015. 631 p.296

Takemoto CK, Hodding JH, Kraus DM. Pediatric & neonatal dosage handbook with international trade names index: a universal resource for clinicians treating pediatric and neonatal patients. 27th ed. Hudson (Ohio): Lexicomp; 2401. 2, p1193

Phelps SJ, Hageman TM, Lee KR, Thompson AJ. Pediatric injectable drugs: the teddy bear book. Eleventh ed [Internet]. Bethesda (Maryland): American Society of Health-System Pharmacists; 2016 [cited 2020 Feb 24]. Available from: https://ebookcentral-proquest-com.kelibresources.health.wa.gov.au

Truven Health Analytics. Lidocaine. In: NeoFax [Internet]. Greenwood Village (CO): Truven Health Analytics; 2020 [cited 2020 Feb 24]. Available from: https://neofax.micromedexsolutions.com/

Society of Hospital Pharmacists of Australia. Lidocaine (lignocaine) hydrochloride. In: Australian Injectable Drugs Handbook [Internet]. [St Leonards, New South Wales]: Health Communication Network; 2020 [cited 2020 Feb 24]. Available from: http://aidh.hcn.com.au

Van den Broek MP, Rademaker CM, van Straaten HL,et al. Anticonvulsant treatment of asphyxiated newborns under hypothermia with lignocaine: efficacy, safety and dosing. Arch Dis Child Fetal Neonatal Ed 2013;98:F341- 345 Clinical Pharmacology

Starship clinical guidelines: Chest drains in the neonate. In: Starship Child Health [internet]. New Zealand [cited 22/11/2022]. Available from: https://starship.org.nz/guidelines/chest-drains-in-the-neonate/

Keywords	Lidocaine, lignocaine, seizure, arrhythmia, ventricular arrhythmia, local anaesthetic, ICC insertion							
Document Owner:	Head of Department – Neonatology							
Author/ Reviewer	KEMH & PCH Pharmacy/Neonatology Directorate							
Version Info:	Updated template, amended links, V4.3 updated dose for intercostal catheter insertion							
Date First Issued:	January 2011	Last Reviewed:	24/01/2022		Review Date:	22/01/2024		
Endorsed by:	Neonatal Directorate Management Group				Date:	22/11/2022		
NSQHS Standards Applicable:	Std 1: Clinical Governance			Std 5: Comprehensive Care				
	Std 2: Partnering with Consumers			Std 6: Communicating for Safety				
	Std 3: Preventing and Controlling Healthcare Associated Infection			Std 7: Blood Management				
	Std 4: Medication Safety			Std 8: Recognising and Responding to Acute Deterioration				
Printed or personally saved electronic copies of this document are considered uncontrolled. Access the current version from WNHS HealthPoint.								

The health impact upon Aboriginal people has been considered, and where relevant incorporated and appropriately addressed in the development of this document (insert ISD Number). (Please refer to the Aboriginal Health Impact Statement and Declaration for Department of Health and Health Service Provider Guidelines – please delete once you have completed this).

This document can be made available in alternative formats on request for a person with a disability.

© Women and Newborn Health Service 2020

Copyright of this material is vested in the State of Western Australia unless otherwise indicated. Apart from any fair dealing for the purposes of private study, research, criticism or review, as permitted under the provisions of the Copyright Act 1968, no part may be reproduced or re-used for any purposes whatsoever without written permission of the State of Western Australia.